WALLENSTEIN by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BX102S 3PH Self Feed Chipper
Parts Manual

Starting with §/N 1102500001

Refer to the operofors ~ | =
manual for safe
operation and
maintenance } 10257500 BX102S RevAl Parts Book.150615
Rev # 130417




10257500 BX102S RevATl Parts Book.150615 WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU" for information on a
local dealer.

Poge 20f13 For threaded parts installation, refer to the torque charts in this manual. 130417



WALLENSTEIN by EMB Mfg. 1025T500BX102SRevA1PartsBook.150615

Table of Contents

BOIt TOrQUE..... ..ottt eeeeaee e eeeae e e e eeens 5
Rotor Assembly .......coouueieeiiiiiiiierrccccceeeereeeeeaeen 6
Lower Rotor HOUuSING.........ccovveiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeens 7
Feed Chute ......... e 8
Ledger Knife Detail ..........cccooeviiiiiiiiiiiiiiiiiiniiiiieeeeeeenen. 9
Upper Rotor HOUSING ........uueeeeeeeeeeeeneeeeeeeeeeeeeeeeeeenennen. 9
Discharge Chute............uuiiiiiiriiieeiieeeeeeeeeeeeeeeeeeeeeen. 10
PTO Shaft #Z44802...........cceeeeeeeeeeeerreeeeeeeeeeceeennnne 11
Labels - Left Side View ........ccooiiiiiiiiiiiiiiiiiiniiiiiennnen, 12
Labels - Right Side View ........cccccvvviiviriiiiiiennnneennnens 13
ACCESSOIIES......ueeeeeeieeeeeceerrnrrreeeeeeeeeeessssnnrreeeeeeesassnns 14

Maintenance should be performed by
trained personnel only.

~
Refer to the operators
manual for safe
operation and
maintenance
%

130417

For threaded parts installation, refer to the torque charts in this manual. Page 30f13



1025T500 BX102S RevAl Parts Book.150615 WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

e 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mfter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
e e e oot M4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
B 2
® 7 \ (7 R
i )
TS <

Poge 40f13 For threaded parts installation, refer to the torque charts in this manual. 130417



g 44

Q

8 | 89 .p/€-¢ X ONG/L }log mo|d dwoq | 89€829/7 pl
) JPIE X ANOL/S ‘SOHE 1G€G/7 gl
¥ J8/€ X AN9L// 'MBIOS 185 \WivlZ Zl
[ 89 ONS/L N 00T XeH | 89182¢2/7 L
2l 89 .p/L-L X ANZ/L ‘Hog XeH |  89G/G)./Z 0L
| £XZ/L X/l Aoy £95977 6
Z LdNg/L ‘Buipd 8seain 102622 [}
Z bueag abueld 11£40N 602527 /
) [9Ge7 Uolejoy 8sIMy0|) 802167 9

! 1809 J0jedlpu| uoeloy | Z0LSL20L 3
Z .91/G X ¥Z0LXg ‘ajeid Bueag | 69171201 ¥
¥ 1010 76X49 Uy |  €06IN6LOL ¢
| [1ogsso1) ,z Heus 01d 8 se1es [eqo 20877 Z

] Poa4 418S 01 ‘IUBWPIAM 1010y | LOGMGZ0L !
Ao uonduosaq [JequnN Med | @l wog

1025T500BX102SRevA1PartsBook.150615

WALLENSTEIN by EMB Mfg.

Alquiassy 1ojoy

Page 50of 13

For threaded parts installation, refer to the torque charts in this manual.

130417



WALLENSTEIN by EMB Mfg.

10257500 BX102S RevATl Parts Book.150615

| [sdeus om] yumy| x,91/¢ ‘ureyd poddng O1d 01£26Z 0¢
¥ €LE X G'LXOLIN ‘INN 1oAY 0v6..7 62
Z .8/1-1 '18ysep %007 Jids 16€€.Z 8z
Z 0GE X ONZ/L ‘NN 18AY 1962/Z 9z
Z ANS/L-L NN %007 X8H v622.Z 6T
z ONZ/L INN %007 XoH \G2¢/Z ¥z
Z W2/L-) X ONZ/L ‘Nog XeH G617 £z
| J2/b-) X, 91/€ ‘uid 1oy ISz 44
5 W91/1 ‘uld Youkq orielz \Z
Z ANS/L-) X p/e-L X ,8/)-) ‘Uid Juswa|dw| WyllZ 0z
! WOL/Gp X .| ‘Uid yuido] Wz 6l
I Jabunid Bunyoo | Z0FINZ80L 8l
l Juswipjopn BuisnoH JemoT | Z0SMSZ0L Ll
| loyeaig biml | #0ZMZ10) 9}
l Buimes Jebpa ‘abneg 69212101 Gl
J5T) uonduosaq |Jequnn Hed | al WOg

BuisnoH 10j0Y JIOMOT

130417

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 13



1025T500BX102SRevA1PartsBook.150615

WALLENSTEIN by EMB Mfg.

é\v;

e
1\

74

/l/‘

\

/

| .} X ONOL/G ‘Hog ebeied 622917 vl
- Z LY/ X ON9L/G og ebeled 1229/ ¢l
o Bursno 1oddn YUl | 816 19USEM 375 11617 L
o i .91/G ‘18ysep 3IvS 4459V VL
¢ ON9L/G INN %007 X8H V22217 0L
~ 8 ONP/L NN %007 X8H 1122127 69
Z ONS/E INN %007 XaH V62217 89
wU 8 .} X ON/L ‘N0g XoH 0LL}IZ 19
b [,G01°0 X wwg/ | x O wWw/g ‘Bunds X3 eov1eZ 99
N | .80°0 X ,£ X 0 ,8/G ‘bunds X3 G0¢1€7 )
@ 3 WG X, | 'du9 126617 )
.\e i yoje 8b1eyosiq wswpiepm | 80LMPZ0L €9
i JUBWP|M BIpuBH J0j08led | 9ZZMEZO0L )
B} 10j0838 8618Y0SIQ WUBWPBM | $ZZMEZOL 19
g | ajny) abieyosiq swpep | £2ZMEZ0L 09
Z bury seoeds | 26218201 65
Z bury sinyded pooy 1621620} 8g
y Ao uonduasaq [Jaquin Med | al wog
, N

@)\

"
9jinyD pa34

For threaded parts installation, refer to the torque charts in this manual. Page 7 of 13

130417



10257500 BX102S RevATl Parts Book.150615

WALLENSTEIN by EMB Mfg.

Ledger Knife Detail

BOM ID | Part Number | Description ty
76 1019M904 Knife, BX92 Ledger
7 1023L150 Ledger Washer

78 Z71572G8

Hex Bolt, 1/2NF x 7/8" G8

79 Z71579G8

Hex Bolt, 1/2NF x 1-3/4" G8

Hex Lock Nut, 1/2NC

SAE Washer, 1/2"

80 272251
81 273151
82 276553

Rod End, 1/2NC x 3-1/2" Full Threads

[N =1 EN Y [°] 1Y B )

/\B; bLoob é/

Upper Rotor Housing

\ BOM ID | Part Number | Description Qty
%\R 49 1025W512 | Weldment, Upper Housing | 1
50 1023L155 Rotation Stop 1
51 10251554 PTO Guard 1
56) (49 @ 52 271517 Hex Bolt, 1/2NC x 1-3/4" 2
] 53 272251 Hex Lock Nut, 1/2NC 2
G 54 272271 Hex Lock Nut, 3/4ANC 2
p 55 273131 SAE Washer, 3/8" 4
N \ 56 276156 Flange Bolt, 1/2NC x 1-1/2"| 2
3 — 57 7277162 Hex Bolt, M10x1.5 x 25mm | 4
292110 Aircraft Cable, 1/16" x 24" | 1

\—{ Lower Housing Weldmen1
Page 80of13 For threaded parts installation, refer to the torque charts in this manual. 130417



1025T500BX102SRevA1PartsBook.150615

WALLENSTEIN by EMB Mfg.

L Hoys ,z/L-¢ ‘agn] [enuejy £0596Z 8y
| AIS ‘[B98Q 10967 Ly
¢| /g X ONp/I ‘o108 BuIyoR 10£8.Z oy
Z| .p/L-) X ONS/E og ebetie) 729/7 Gy
v | .p/€ X ONIL/G Yiog eberie) 122917 by
v | Wb/E X ANOL# ‘MoI0S BUIYOR 91£8/7 ey
Z /L X ,8/€ Uaysem 341d £828/Z i
8 | ONS/€ Inuso0 8bue|d pajerss 16217 Ly
Z ONS/E ‘NN %007 X8H \£22.7 o
b ON9L/G INN %907 X8H 122212 6¢
¢ ON#/L ‘INN %007 X8H \\22lZ 8¢
[ ANOL# ‘INN %007 X8H ¥022.7 1€
8 W/ X ONS/E )08 XeH 108117 9¢
| uld yoje bundg 102817 Ge
Z SzoiXg ‘dei4 JeddoH | 805S520L e
| Sz/Xg ‘eleid dei dejd | 96575204 €e
| Jaddoy Buipjo4 ‘Juswpepm | LLGMSZ0) z¢
| JaddoH pIA ‘JusWpRM | 0LGMGZ0L 1€
Ao uopyduasaq [JsaqunN ped | @l wog

ajny) abipyosiq

For threaded parts installation, refer to the torque charts in this manual. Page 9 of 13

130417



WALLENSTEIN by EMB Mfg.

10257500 BX102S RevATl Parts Book.150615

01/10/62

viva

100860SN190U84

‘@'3'7 301000

ONISSIVINZNN ONIS NIINNONILTIVAIIIAYIA 3LIIWHINID LHOIN
JLICY3INT 1S3 33SINOLY NON NOILONQO¥A3Y 3101

3AY3S3 SIHIIY W (3LLIWY3d LON
31YZZIN0LNY NON INDIZNOONdIY 37 3IVL3IA

(VN4 oL &L L

mﬂ ﬂ

9/

|

8 = -l

® o 'A@ 19080SNES0| 1 ayvno AL34vs| 26
- 100860LSNL908g] | 14VHS 47vH 93aNNI|  v6
® zsnioosa| L 14VHS 41vH 931n0| €6
g0v6LZ] 1 G9 X ZLIN 1709 ANV LNN| 9/
19000080%0] | MIHOS DINOD| S2
0.d89880[ 1 anH| vz
\O/Amm 915089860( 2 Tva 1331S| €2
% mi o] 0510L0¥860] | 31ddIN ISVINO| 22
€55809880[ 1 881404 IMOA| 12
: s 090%109860] | NOLLl1Ng HSNd 3131dWOD| 1S
€002/860] 1 139V A13IHS TYNY3LX3| 67
@ 900z2/860] 1 39n1 IAINA ¥ILNO JYIONvA 13av1| 8y
1000002520] | NIVHO| oF
2000805520 1 ONINV3d ¥3ANNI| 2€
_ 6 _ 200080v520| 1 80-20 ANOD 3Svd ¥aNNI| i¢
— S 99089NS/68860] 1 39N1 AL34VS Y3aNNI| og
€ sz £ 0€ 67 62 /2 5 9 9908N1868860] | 39N1L AL34VS ¥3LNO| 62
M f M A T M ﬂ T M 2¥22508660] 8 MIdOS| 8z
== 100080¥520[ 1 80-/0 INOD ISV ¥3LNO| /2
~ 1000805520 | ONIMV3g ¥31N0] 9z
— 1000806120] ¢ 80-20 1139 @13IHS INOD| SZ
——ogo =" Oroed 6) gov6Lz| | GOXZLN 1708 dv3IHS| 1z
11008080] 1 IMOA 3GNL H3INNI| 21
e o 690102860 | Nid 31g1X314] 9l
001S5718860] | (,)39N1L NvayvO 001 ‘WO[ €1
0017518860 L (,)J3gnL Nvadvo 00l ‘WO| z1
G/010/860] 1 NId 3191X374] 80
12008080[ 1 IMOA 39NL ¥3LNO| SO
80280 ¢z "SSV IVNYNOr SSO¥D| 20
09v€080080[ | IMOAl 1o
IHOOVNIG ‘d1¥| © NOILdINOS3a| 'SOd
100860SNL90d8d : 1SI17 S1¥Vd FHVdS
| Zo8¥yZ# HOYS OLd

130417

For threaded parts installation, refer to the torque charts in this manual.

Page 10 of 13



1025T500BX102SRevA1PartsBook.150615

WALLENSTEIN by EMB Mfg.

"J19|0BP PBZLOYIND
INOA WO S|DJIDAD 310 SUBIS

€0Tréz

L cUcVoer |

ez

[ 9eever | [ ozlwez |
- -

| wwszy |
.06

W/

<5

Alolps maN  palddp aq
1sNu subis mau ‘subis Apojos
1noylim psaopidal supd 1o
9|qIBa||l 8WO29g ‘PaACWAI
‘PebowppP usd8g SBADY
subis Ajajos §| - ¥IFWIWIY

|_L5Z9p61 ]
WEVEERRIZ ]

[ 0529%6Z |
NIFISNITTVM

802P61

3

MSIA SPpIS Y31 - SI9GDT

Page 11 of 13

For threaded parts installation, refer to the torque charts in this manual.

130417



10257500 BX102S RevATl Parts Book.150615 WALLENSTEIN by EMB Mfg.

{ Feed Chute bottom view  —
194242

L == 4
540 RPM
1000 RPM

194241 | 194240
N
-
AP

WALLENSTEIN
(2946250 |

R
1 _mean7 |

Serial Label

A4 A
==

O
=0

T 194120

[ 794236

00,
@

194120

J

Labels - Right Side View
REMEMBER-Ifsafetysignshave
been damaged, removed,
become illegible or parts
replaced without safety signs,
new signs must be applied.
New safety signs are available
from your authorized dealer.

Poge 12 of 13 For threaded parts installation, refer to the torque charts in this manual. 130417



WALLENSTEIN by EMB Mfg.

1025T500BX102SRevA1PartsBook.150615

Accessories

Call your dealer for pricing and availability

#1012L269 LEDGER CLEARANCE SETTING
GAUGE

An easy and accurate way of setting the critical
clearances between the ledger blade and the rotor
chipper blade.

WALLENSTEIN

BX "S" SERIES 3 POINT HITCH
WOOD CHIPPER

MODEL BX32S, BX52S, BX72S & BX102S

OPERATOR'S MANUAL

Do not attempt to start or operate the equipment without thoroughly
reviewing this manual for safe and proper operation.

Keep this manual with the
machine at all times c €

#Z97085
BX “S” SERIES 3 POINT HITCH
WOOD CHIPPER
OPERATOR’S MANUAL

Available as a download at
www.wallensteinequipment.com

130417

For threaded parts installation, refer to the tforque charts in this manual. Page 13 of 13



	Bolt Torque
	Rotor Assembly
	Lower Rotor Housing
	Feed Chute
	Ledger Knife Detail
	Upper Rotor Housing
	Discharge Chute
	PTO Shaft #Z44802
	Labels - Left Side View
	Labels - Right Side View 
	Accessories

